Welcome,
My Cart
0 item(s)
...
Contact Us
866.243.2721

product name

Craftsman 099 (247.882901) (1991) Snow Thrower

Model: 099 (247.882901) (1991)

Save
Part Not Listed?Part Not Listed?

product name

Motor, Drive & Switch Detail

...
...
101
Motor and Switch Box Ass'y. (Includes Nos. 104, 105, 106, 107, 122) MTD-831-60051

...
102
Hex Bolt 1/4-20 x 3-1/4" Grade 5 Special MTD-710-1123

...
103
Washer 1/4" MTD-736-3020

...
104
Pulley-Motor (22T) (Part of Armature & Bearing Ass'y. #148) MTD-756-0548

...
105
Fl-Wash. .27" I.D. x .948" (Special) MTD-736-0176

...
106
L-Wash. 1/4" I.D. MTD-936-0329

...
107
Hex Bolt 1/4-20 x 3/4"" Grade 5 Special MTD-710-1115

...
108
Plate Assembly (Includes Bearings #115) MTD-684-0005

...
109
Lock Nut 1/420 Thd. MTD-712-0324

...
110
Spacer.325" I.D. MTD-950-0589

...
111
SCREW 5/16-18 x 1.5 LG MTD-710-0805A

...
112
UNKNOWN MTD-NA

...
113

...
114
Washer-Thrust MTD-736-0489

...
115
Bearing-Needle MTD-741-0586

...
116
Belt-Cog MTD-754-0426

...
117
Pulley-Shaft (71T) MTD-756-0598

...
118
Internal L-Wash. 1/4" I.D. MTD-736-0498

...
119
Rectifier MTD-725-0631

...
120
Tap Scr. #10-24 x 3/4" MTD-710-0430

...
121
Lock Nut 5/16-24 x 3/4" MTD-712-0429

...
122
Insulator-Motor Housing MTD-721-0289

...
123
Handle Dash Switch Actuator MTD-731-1210

...
124
Spring-Switch Handle MTD-732-0679

...
125

...
126

...
127
Spring-Latch MTD-732-0681

...
128
Plug Ass'y. (Part of Cord Ass'y. #131) MTD-929-0304

...
129
Retainer Plug Spring MTD-932-0680

...
130
Cord Retainer MTD-731-1211

...
131
Cord Assembly (Includes Plug #128 and all Terminals) MTD-729-0011

...
132
Housing-Upper Half MTD-725-1628

...
133
Housing-Lower Half MTD-731-1209

...
134
Screw #6 x 1/2" Drive (Not Shown) MTD-710-1147

...
135
Bushing-Split MTD-741-0588

...
136
Jumper Wire Assembly (Blue) MTD-629-0015

...
137
Pad-Pressure MTD-735-0242

...
138
Cord & Switch Box Ass'y. Complete MTD-625-0002

...
139
Spacer Insulator MTD-750-0824

...
140
End Cap Insulator MTD-720-0264

...
141
Spacer .635" I.D. x .89" O.D. x .57" MTD-948-0201

...
142
Screw-Motor Housing (Special) MTD-710-1146

...
143
Kit-Motor Housing (Both Halves) MTD-724-0197

...
144
Field Assembly MTD-624-0020

...
145
Oil Wick MTD-721-0265

...
146
"O"-Ring MTD-721-0266

...
147
Bearing-Spherical MTD-741-0572

...
148
Armature & Pulley Ass'y. (Includes Nos. 104, 105, 106, 107) MTD-624-0019

...
149
Spring-Field MTD-724-0159

...
150
Strain Relief MTD-731-1207

...
151
Brush Assembly MTD-818-60004

...
152
Wire Clip MTD-726-0302

...
153
Plastic Tie MTD-726-0303

...
154
Pin-Handle Lock MTD-715-0214

...
155
Spring-Handle Lock Pin MTD-732-0670

...
156
Plate-Key MTD-784-0296

...
157
Key-Switch Box MTD-725-1627

...
158
UNKNOWN MTD-NA

Parts03

...
...
1
Self-Tap Scr. #7 x 1" Lg. MTD-710-1150

...
2
Shroud-21" Snow Thrower MTD-731-1050

...
3
Hex B-Tap Scr. #10 x .38" MTD-910-0429

...
4
Washer-Spring MTD-736-0370

...
5
Tap Scr. 1/4 x 5/8" MTD-710-0892

...
6
Upper Handle (Vinyl) MTD-749-0699

...
7
Hex Bolt 1/4-20 x .50" Lg. MTD-910-0289

...
8
Cord Minder MTD-725-1590

...
9
Rolled Pin, 1/8 x .63 MTD-915-0138

...
10
Mach. Scr. #6-32 x 3/4" MTD-710-0547

...
11
Chute Crank-Upper MTD-747-0809

...
12

...
13
Hex L-Nut 5/16-18 Thd. MTD-712-0429

...
14

...
15
BUSHING .380 ID MTD-941-0475

...
16
Retainer-Push Cap 3/8" MTD-726-0100

...
17
Knob - Black MTD-920-0171

...
19
Chute Crank-Lower MTD-747-0720

...
20
Carriage Bolt 5/16-18 x 2 MTD-710-1174

...
21
BUSHING .380 ID MTD-941-0475

...
22
Hex Nut 1/4-20 Thd. MTD-912-0287

...
23
Upper Chute Crank Brkt. MTD-784-5178A

...
24
Lower Handle MTD-749-0863

...
28
Dash Panel (Electric) MTD-831-60042

...
30
Lock Wash. 5/16" I.D. MTD-936-0119

...
31
HEX NUT 5/16-18 MTD-712-3010

...
39
Bell-Wash. 345n I.D. x .88" MTD-736-0242

...
40
SCREW 5/16-18 x 1.5 LG MTD-710-0805A

...
41
Saddle Washer MTD-736-10057

...
42
Pulley and Shaft Assembly MTD-611-0006

...
44
KIT-IDLER/BRAKE BRACKET MTD-753-05156

...
45
Spacer.325" I.D. MTD-950-0589

...
46
Idler-Flat 2-1/8" O.D. MTD-756-0313

...
48
Washer 3/8" I.D. x 5/8" O.D. MTD-736-0140

...
50
Washer 5/16" I.D. x 1-1/4" O.D. MTD-736-0231

...
51
Hex L-Nut 3/8-24 Thd. MTD-912-0296

...
52
V-Belt 1/2 x 35.0" Lg. MTD-954-0101A

...
53
Upper Chute Crank Brkt. MTD-784-5178A

...
54
Tap Scr. 1/4 x 3/8" (Special Tap) MTD-710-0352

...
56
Spacer-Shoulder MTD-748-0234

...
57
Fl-Wash. .51n I.D. MTD-736-0326

...
58
"V"-Pulley 1/2-20 L.H. Thd. MTD-756-0475

...
60
Bearing Cup MTD-784-5174-0637

...
61
BALL BEARING MTD-941-0600

...
62
Housing Assembly MTD-684-0003

...
63
Truss Mach. Scr. 5/16-18 x 3/4n MTD-710-0323

...
64
Spring-Idler MTD-732-0671

...
65
Chute Flange Keeper MTD-731-0851A

...
66
Axle-Wheel MTD-711-0904

...
67
L-Wash. 1/4" I.D. MTD-936-0329

...
69
Carriage Bolt 1/4-20 x .62n MTD-710-0134

...
70
Washer 1/4" I.D. MTD-736-3090

...
71
Hex Jam Nut 1/4-20 Thd. MTD-912-0298

...
72
Scraper Bar MTD-731-1033

...
74
Tap Scr. 1/4 x 5/8n MTD-710-0896

...
75
Auger Ass'y. 21" MTD-984-04027A

...
76
Rubber Spiral - L.H. MTD-931-0780A

...
77
Rubber Paddle MTD-931-0782A

...
78
Washer 3/16" I.D. x 7/8" O.D. MTD-736-0400

...
79
Special Screw, #10-16 x .625 MTD-710-04669

...
80
Hex L-Nut #6-32 Thd. MTD-712-0135

...
81
Tap Scr. 1/4 x 5/8" MTD-710-0875

...
83
Spacer-Eyebolt MTD-741-0585

...
84
Cotter Pin 3/32" x 3/4" MTD-714-0507

...
85
Washer 3/8" I.D. x 1-1/4" O.D. MTD-736-0133

...
86
Hex Bushing MTD-741-0403

...
87
Plastic Tie MTD-726-0303

...
88
Retainer-Push Cap 1/2" MTD-726-0221

...
89
Washer 1/2" MTD-736-3068

...
90
Wheel-7" MTD-734-1529

...
91
LOWER CHUTE MTD-731-1126

...
92
Truss Mach. Scr. 1/4-20 x 1.0" Lg. MTD-710-0166A

...
94
Upper Chute MTD-731-1125

...
95
Star Knob MTD-720-04072A

...
97
Carriage Bolt 5/16-18 x 1" MTD-710-0276

...
98
Fl-Wash. .25" I.D. MTD-736-0176

...
xx
Motor and Switch Box Ass'y. (Includes Nos. 104, 105, 106, 107, 122) MTD-831-60051

...
xx
Hex Bolt 1/4-20 x 3-1/4" Grade 5 Special MTD-710-1123

...
xx
Washer 1/4" MTD-736-3020

...
xx
Pulley-Motor (22T) (Part of Armature & Bearing Ass'y. #148) MTD-756-0548

...
xx
Fl-Wash. .27" I.D. x .948" (Special) MTD-736-0176

...
xx
L-Wash. 1/4" I.D. MTD-936-0329

...
xx
Hex Bolt 1/4-20 x 3/4"" Grade 5 Special MTD-710-1115

...
xx
Plate Assembly (Includes Bearings #115) MTD-684-0005

...
xx
Lock Nut 1/420 Thd. MTD-712-0324

...
xx
Spacer.325" I.D. MTD-950-0589

...
xx
SCREW 5/16-18 x 1.5 LG MTD-710-0805A

...
xx

...
xx
Washer-Thrust MTD-736-0489

...
xx
Bearing-Needle MTD-741-0586

...
xx
Belt-Cog MTD-754-0426

...
xx
Pulley-Shaft (71T) MTD-756-0598

...
xx
Internal L-Wash. 1/4" I.D. MTD-736-0498

...
xx
Rectifier MTD-725-0631

...
xx
Tap Scr. #10-24 x 3/4" MTD-710-0430

...
xx
Lock Nut 5/16-24 x 3/4" MTD-712-0429

...
xx
Insulator-Motor Housing MTD-721-0289

...
xx
Handle Dash Switch Actuator MTD-731-1210

...
xx
Spring-Switch Handle MTD-732-0679

...
xx

...
xx

...
xx
Spring-Latch MTD-732-0681

...
xx
Plug Ass'y. (Part of Cord Ass'y. #131) MTD-929-0304

...
xx
Retainer Plug Spring MTD-932-0680

...
xx
Cord Retainer MTD-731-1211

...
xx
Cord Assembly (Includes Plug #128 and all Terminals) MTD-729-0011

...
xx
Housing-Upper Half MTD-725-1628

...
xx
Housing-Lower Half MTD-731-1209

...
xx
Screw #6 x 1/2" Drive (Not Shown) MTD-710-1147

...
xx
Bushing-Split MTD-741-0588

...
xx
Jumper Wire Assembly (Blue) MTD-629-0015

...
xx
Pad-Pressure MTD-735-0242

...
xx
Cord & Switch Box Ass'y. Complete MTD-625-0002

...
xx
Spacer Insulator MTD-750-0824

...
xx
End Cap Insulator MTD-720-0264

...
xx
Spacer .635" I.D. x .89" O.D. x .57" MTD-948-0201

...
xx
Screw-Motor Housing (Special) MTD-710-1146

...
xx
Kit-Motor Housing (Both Halves) MTD-724-0197

...
xx
Field Assembly MTD-624-0020

...
xx
Oil Wick MTD-721-0265

...
xx
"O"-Ring MTD-721-0266

...
xx
Bearing-Spherical MTD-741-0572

...
xx
Armature & Pulley Ass'y. (Includes Nos. 104, 105, 106, 107) MTD-624-0019

...
xx
Spring-Field MTD-724-0159

...
xx
Strain Relief MTD-731-1207

...
xx
Brush Assembly MTD-818-60004

...
xx
Wire Clip MTD-726-0302

...
xx
Plastic Tie MTD-726-0303

...
xx
Pin-Handle Lock MTD-715-0214

...
xx
Spring-Handle Lock Pin MTD-732-0670

...
xx
Plate-Key MTD-784-0296

...
xx
Key-Switch Box MTD-725-1627
...
...
...
Processing